
MENEGOTTI PARTS LIST
TAMPING RAMMER
RAM 65H

Illu
st

ra
tiv

e 
im

ag
e.



02

B01

A01

B02

B03

B04

B05

B06

NO. DESCRIPTION QTY. CODE

A01 Foot Assembly 1 29114394

NO. DESCRIPTION QTY. CODE

B01 Bolt M12X95  DIN608 2 21010123

B02 Bolt M12X144 DIN608 2 21010122

B03 Lift handle 1 29114393

B04 Flat washer M13 DIN125 A 4 29110907

B05 Spring washer M12 DIN127 B 4 21030407

B06 Lock nut M12 DIN985 4 21021207



03

C10

C09

C08

C07

C09

C10

C04

C05

C06

C03

C02

C01

C11
C12

C13

C24

C22

C23

C25

C21

C20

C17

C18

C16C19

C14

C15

C14

NO. DESCRIPTION QTY. CODE

CJ-1 Guide cylinder Assembly (1 to 25) 1 N/A

C01 Cover gasket 1 29114395

C02 Spring cylinder 1 29114396

C03 Gasket 1 29114397

C04 Protection sleeve 1 29114398

C05 Copper ring (21x26x1,5) 1 29114399

C06 Oil plug 1 29114400

C07 Piston rod 1 29114401

C08 Stopper, Lower 1 29114402

C09 Inner Spring 2 29114403

C10 Outter spring 2 29114404

C11 Foot plate 1 29114405

C12 Spring washer M8 DIN 127 B 6 21030405

C13 Hexagonal bolt M8X40 (8.8) - DIN933 6 29112679

C14 Bellow hoop 2 29114406

C15 Bellow 1 29114407

C16 Guide cylinder 1 29114408

C17 Flat washer M13 DIN125 A 4 29110907

C18 Spring washer M12 DIN7980 4 21030607

C19 Bolt M12X45 (12.9) - DIN 912 4 21011637

C20 O'Ring 2346 1 29114409

C21 Spring washer M12 (13X29X3) DIN6796 1 21030333

C22 Piston 1 29114410

C23 Piston bolt 1 29114411

C24 Piston pin 1 29114412

C25 Piston bushing 2 29114413
N/A = Item will not be sold separately



04

D22

D21

D23

D24

D25

D20

D19

D18

D17

D11

D12

D13

D14

D15

D16

D10
D09

D08

D03

D02
D07

D06

D05

D04

NO. DESCRIPTION QTY. CODE

D01 Crankcase Assembly (1 to 25) 1 N/A

D02 Crankcase cover 1 29114414

D03 O'Ring 2mm ( Crankcase cover ) 1 29114415

D04 Bolt M8X30 (12.9) DIN 912 2 21011660

D05 Bolt M8X40 (12.9) DIN 912 2 21011727

D06 Bolt M8X50 (12.9) DIN 912 2 21011616

D07 Spring washer M8 DIN7980 6 21030505

D08 Bushing 1 29114416

D09 Needle bearing 1 29114417

D10 Circlip for hole I-24 DIN472 1 21012840

D11 Crank gear 1 29114418

D12 Circlip for hole  I-72 DIN472 1 29110928

D13 Bearing 6207 C-3 1 29112662

D14 Circlip for hole E-35 DIN471 1 21060131

D15 Bearing 6305 C-3 1 29111127

D16 Circlip for hole E-25 DIN471 1 21060122

D17 Connecting rod 1 29114419

D18 Bearing 6304 C-3 1 29112663

D19 Circlip for hole I-52 DIN 472 1 21060246

D20 Circlip for hole E-20 DIN 471 1 21060118

D21 Clutch drum 1 29114420

D22 Retaining 1 29114421

D23 Circlip for hole I-62 DIN472 1 21060254

D24 Bearing 6007 C-3 1 29111118

D25 Circlip for hole E-35 DIN471 1 21060131



05

E01

E02

E03

NO. DESCRIPTION QTY. CODE

E01 Crankcase (1,2 and 3) 1 29114422

E02 Stud bolt 4 29115036

E03 Lock nut M10 DIN985 4 21021206



06

F01 F13

F02

F03

F04

F05

F07

F06 F09

F10

F11
F12

F08

NO. DESCRIPTION QTY. CODE

CJ-2 Engine Assembly 1 N/A

F01 Honda Engine  4HP GXR120 KRWF 1 N/A

F02 Parallel Shaft Clutch ( keyed ), Assembly 1 N/A

F03 Hexagonal Bolt M8X45 (8.8) DIN933 (Tapered shaft) 1 21012837

F04 Spring Washer M8 DIN127 B (Tapered shaft) 1 21030405

F05 Flat Washer M8X25X2 DIN 9021 (Tapered shaft) 1 21030675

F06 Flange for Honda Engine GXR-120 (SRV550-2) - V2 1 29114423

F07 Flanged Hexagon Bolt M8X45 (8.8) DIN6921 4 21012854

F08 Protection for Honda Engine GXR120 (SRV550-2) – V2 1 29114424

F09 Hexagonal bolt M8X25 (8.8) DIN933 4 21012810

F10 Spring washer M8 DIN127 B 4 21030405

F11 Flat washer M8,4 DIN125 A 4 21030719

F12 Flanged Hexagon Bolt M8X16 (8.8) DIN 6921 3 21013037

F13 Rubberized hoop (Ø10mm) 1 29114425
N/A = Item will not be sold separately



07

NO. DESCRIPTION QTY. CODE

CJ-4 Parallel Shaft Clutch ( keyed ) - (1 to 6) 1 29115109
H01 Clutch Hub 1 N/A
H02 Clutch Counterweight 2 N/A
H03 Clutch Shoe 2 N/A
H04 Clutch Spring 4 N/A
H05 Clutch Washer 1 N/A
H06 Flat head bolt M4X8 DIN 7991 2 N/A
H07 Woodruff key 4X5 (Not included in set) 1 N/A
H08 Nut M12X1,25 DIN 934 (Not included in set) 1 N/A

G01

G03

G04

G05

G02

H02

H06

H05

H08

H04

H03

H07

H01

NO. DESCRIPTION QTY. CODE

CJ-3 Tapered Shaft Clutch, Assembly (1 to 5) 1 29114426

G01 Clutch Hub 1 29115108

G02 Clutch Counterweight 2 29115043

G03 Clutch Shoe 2 29115840

G04 Clutch Spring 4 29115841

G05 Clutch Washer 1 29115040
N/A = Item will not be sold separately



08

I08

I09

I10

I09

I11

I02 I01

I12

I13
I05

I04

I03

I06

I07

NO. DESCRIPTION QTY. CODE

CJ-5 Air Filter Assembly, (1 to 13) 1 29115039

I01 Air Filter Base (Aluminum) 1 29114427

I02 Base Cap 1 29114428

I03 Bolt M6X25 (12.9) DIN912 4 21012869

I04 Spring Washer M6 DIN127 B 4 21030404

I05 Flat Washer M6 DIN125 A 4 21030691

I06 Filter Element (Ø100mm) 1 29114429

I07 Filter Cover 1 29114430

I08 Cover Handle 1 29114431

I09 Flat Washer M8X25X2 DIN 9021 2 21030675

I10 Washer 1 29114432

I11 Circlip for hole RA-6,0 DIN 6799 1 21060114

I12 Hoop (32-44 X 9mm) 2 29114433

I13 Intake Hose 1 29114434



09

J14

J15 J16

J17
J18

J19 J20

J28 J29 J30

J27
J24

J25

J26

J23 J22 J21

J12

J11

J13

J01

J04

J03

J07 J06

J05

J02

J08 J09 J10

J32

J34

J33

J31



10

NO. DESCRIPTION QTY. CODE

J01 Operation Handle 1 29114435

J02 Left Handle Support 1 29114436

J03 Right Handle Support 1 29114437

J04 Shock Absorber 2 29114438

J05 Hexagonal Bolt M8X20 (8.8) DIN933 4 29112674

J06 Spring Washer M8 DIN127 B 4 21030405

J07 Flat Washer M8,4 DIN125 A 4 21030719

J08 Rubber Absorber 2 29114439

J09 Flat Washer M8,4 DIN125 A 2 21030719

J10 Lock Nut M8 DIN985 2 21021205

J11 Hexagonal Bolt M8X20 (8.8) DIN933 4 21012931

J12 Spring Washer M8 DIN127 B 4 21030405

J13 Flat Washer M8,4 DIN125 A 4 21030719

J14 Roller (14 to 16) 1 29114440

J15 Bolt M6X25 (12.9) DIN912 4 21011606

J16 Lock Nut M6 DIN985 4 21021208

J17 Emergency Switch 1 29114441

NO. DESCRIPTION QTY. CODE

J18 Cable 1 29114442

J19 Digital Hour Meter 1 29114443

J20 Bolt M6X20 (12.9) DIN912 1 21011602

J21 Lock Nut M6 DIN985 1 21021208

J22 Flat Washer M6 DIN125 A 1 21030691

J23 Rubberized hoop (Ø10mm) 1 29114425

J24 Throttle Lever 1 29114444

J25 Throttle Cable 1 29114445

J26 Throttle Spring 1 29114446

J27 Flat head bolt M5X10 (12.9) - DIN7991 2 21012980

J28 Fuel tank 1 N/A

J29 Flat Washer M8 DIN7349 - (21X4) 2 21030660

J30 Lock Nut M8 DIN985 2 21021205

J31 Hexagonal Bolt M8X25 (8.8) DIN933 8 21012810

J32 Spring Washer M8 DIN127 B 8 21030405

J33 Flat Washer M8,4 DIN125 A 8 21030719

J34 Rubberized hoop (Ø10mm) 1 29114425
N/A = Item will not be sold separately



11

K01

K02

K03

K06

K07

K08

K09

K10

K05

K04

NO. DESCRIPTION QTY. CODE

K01 Fuel Tank, Assembly (1 to 5) 1 29114447

K02 Fuel Tank Cap 1 N/A

K03 Fuel Valve 1 29115797

K04 Flat Washer M8,4 DIN7349 - (21X4) 2 21030660

K05 Lock Nut M8 DIN985 2 21021205

K06 Hoop (9,3 – 10,3mm) 2 29114448

K07 Fuel hose (50mm) 1 29115037

K08 Fuel Filter 1 29114449

K09 Fuel hose (280mm) 1 29115038

K10 Rubberized hoop (Ø10mm) 1 29114425
N/A = Item will not be sold separately



Unit • Unidad Menmaq Unit • Unidad  Mentec Unit • Unidad  Menfer Unit • Unidad  MNA

United States

Solid values, sustainable future.

RE
V.

 0
4 

| 
JU

NE
/2

02
4


